REM 552
GRAIN VAC

PARTS CATALOGUE






9 PARTS LIST

This manual contains a parts list for your machine. It is divided into major sections which correspond to the groups shown
in the Table of Contents and the accompanying illustration.

The first page of each major section lists the contents of that section, each of which consists of exploded views and related
tabular listings.

WHEN ORDERING PARTS

Always give your dealer the Model and Serial Number of your machine to assist him in ordering and obtaining the correct
parts. Use the exploded view and tabular listing of the area of interest to exactly identify the required part.

USING THE MANUAL
Parts data consists of exploded view illustrations and associated parts list tables which are read as follows:

ITEM

The item number is the identifier number from the illustration. For example, number 3 on an illustration points to
a component which is item 3 on the accompanying table.

PART NUMBER

The part number is the number by which the component may be identified and ordered from Midwest and its network
of dealers.

DESCRIPTION

This column contains the name and description of the part.

QUANTITY

This column shows the quantity of each part used on the component for the model listed on the top. The abbre-
viation AR means the quantity is As Required.

41



DRIVE SHAFT




DWG
N0

N =

w N

PART
NUMBER

7100-38-8111
7100~38-5936

7100-99-9998
7100-38-7721

1100=99-9999
7100-16-5037

7100-16-5038

7100-38-0907
7100-36-2428
7100-38-1908
7100-36—-4915
7100-32-1166
7100-38-3557
7100-31-2410
7100-31-2209
7100-08-4099
7100-01-9518
7100-09-7120
7100-02-0617
7100-30-4046
7100-04-8952
7100-33-4217
7100-09-1472
7100-33-3479
7100-01-9519
7100-09-7121
7100-36-5366
7100-36-5387
7100-36-5305
7100-08-7276
7100-04-4321
7100-09-4620
7100-05-6140
7100-38-3333
7100-38-3334
7100-36--5386

DRIVE SHAFT

DESCRIPTION REQ

PTO Drive Shaft c/w Shielding(#388111)
Male Half Shaft c/w Shielding (front)
C/w 11,21, 22,23,24,25,51.,52,53,57.,55
Male half shaft c/w shielding-2400
Female Half Shaft c/w Shielding (rear)
c/w 56,54,53,52,59,26,58,27,24,21,13
Female 1/2 shaft c/w shielding-2400
Female Half Shield #165037

c/w 5Y;52;53,55;57

Not available for serial #1782+

Male Half Shield #165038

c/w 56,54,53,52,59

Not available for serial #1782+

Yoke #380907 1-3/8 -6 Spl. A.S. c/w #12
End Yoke #362428 1-3/8 -6 Spl. c/w #12
A.S. Collar Kit #381908

A.S. Collar Kit #364915

Complete Clutch Ass’y #321166(see p.2)
Complete Clutch Assy #331981 (see p.2)
Cross & Bearing Kit #312410

Cross & Bearing Kit #312209 c/w #22
Grease Zerk #084099

Inboard Yoke 1B #019518

Inboard Yoke 1S #097120

Spring Pin #020617 10x80

Spring Pin #304046 10x90

Inner Profile #048952

Inner Profile #334217 1S
Outer Profile #091472 2A
Outer Profile #333479 2S
Inboard Yoke #019519 2A
Inboard Yoke #097121 28
Shield Cone 6 Rib #365366
Shield Cone — 7 Rib #365387
Screw #365305

Bearing ring #087276

Safety chain #044321

Outer shield tube OVL #052620
Inner shield tube rnd. #056140
Danger decal - shield #383333
Danger decal - steel #383334
Shield cone 6 riz #365386

P e b b DN DN N e e N DN DN N DN e e e e e e

SERIAL
NUMBER

1782 +
1-1781

1782 +
1-1781

1782 +
1-1781

1=1781

1782 +
1-1781
1782 +
1-1781
1782 +
1-1781
1782 +
1-1781
1-1781
1782 +
1-1781
1782 +
1-1781
1782 +
1-1781
1782 +
1-1781
1782 +
1-1781
1782 +
1-1781
ALL
ALL
ALL
1782+
1782+
ALL
ALL
1782+






PART

WHEEL AND AXLE

SERIAL
REE. NUMBER DESCRIFTION OTY. NUMBER

1 4030-21C0250 Nut - Hex 7/16 UNC 2 ALL
2 5000-02-0438 Lockwasher 7/16 Dia,

3 07-100647 Spindle - 5411 2 ALL
4 4001-22C2722 Capscrew 7/16 UNC x 3 2 ALL
5 6732-00-0033 Cotter Pin - 3/16x 1 12 2 ALL
6 103-220 Grease Seal - #14974 2 ALL
7 7214-01-2500 Bearing - LM 67048 2 ALL
8 7215-01-2500 Cup - LM 67010 2 ALL
9 7416-00-0001 Hub H411 cfw Cups-HA-411 (Hylar) 2 ALL
10 163-310 ‘Wheel Bolt - 1/2 UNF 8 ALL
11 7214-00-7500 Bearing - LM11949 2 ALL
12 4044-12F0305 Nut-Castellated 34 UNF 2 ALL
13 103-300 Dust Cap - #1504 2 ALL
14 Not Required Nut 1/2 UNF B ALL
15 T215-00-7500 Cup - LM11910 2 ALL
16 07-100646 Spindle & Hub (incl. 1-15) 2 ALL
17 7980-01-3515 Rim - 15" Dia. 4.5 KB 4 Bolt 2 ALL
18 3920-30-0000 Inner Tube - 15 Inch 2 1-1588
19 3910-30-0000 Tire - 15 Inch New 2 1-1588
20 07-100640 Wheel Assembly (Includes 17, 19, 21) 2 1-1588
21 3915-00-0000 Valve Stem (Ser. #1589+) 1 1589 +

43



FRAME ASSEMBLY

44



FRAME ASSEMBLY

PART SERIAL
REE, NUMBER DRESCRIPTION QrY. NUMBER
1 4001-22C2920 Capscrew - 1/2UNCx 2 1 ALL
2 07-100610 Clevis - Flat 1 ALL
3 07-100608 Clevis - Top 1 ALL
4 5000-03-0500 Lockwasher - Standard 1/2 Dia. 2 ALL
5 4030-21C0260 Nut - Hex 1/2 UNC 2 ALL
6 0485-00-0001 Screwjack - Ram #2015 TTF Top Wind 1 ALL
7 4001-22C2566 Capscrew - Hex 3/8 UNC x 4 4 1-1588
8 20-101923 Bolt Plate - Auger Drive 1 1-1588
9 20-101482 Weldment - Auger Drive Arm i 1-1588
10 5000-03-0375 Lockwasher - Standard 3/8 Dia. 4 1-1588
11 4030-21C0235 Nut - Hex 3/8 UNC 4 1-1588
12 20-101296 Weldment - Hitch Pole 1 ALL
13 20-101696 Frame - Weldment 1 ALL
14 20-102431 Fender 2 ALL
15 5009-02-0375 Flatwasher - 3/8 dia. 4 ALL
16 4046-13C0235 Nut - Hex 3/8 UNC 4 ALL
17 3750-00-4174 Reflector - Red - Grote #40912 2 ALL
18 6738-00-0086 Hitch Pin Clip - 3/32 x 2 5/16 (#CP86H) 3 ALL
19 4001-22C2960 Capscrew - Hex 12 UNC x4 1/2 2 ALL
20 20-101357 Bracket - Hose Storage 2 ALL
21 07-100436 Pin - Security 1 ALL
22 5010-00-0001 Washer - 2x 17/32x .150 4 ALL
23 5000-03-0500 Lockwasher - Standard 1/2 dia. 4 ALL
24 4030-21C0260 Nut - Hex 1/2 UNC 4 ALL
25 4001-22C2754 Capscrew - Hex 7/16 UNC x 4 3 ALL
26 5009-02-0438 Flatwasher - 7/16 dia. 3 ALL
27 4049-13C0250 Nut - Nylon Lock 7/16 UNC 3 ALL
28 4001-22C2952 Capscrew - Hex 1/2 UNC x 4 2 ALL
29 20-101707 Frame Assembly (incl. 1-6, 12-16, 25-27) 2 ALL
30 20-101922 Safety Chain 1 ALL
31 4001-22C2904 Bolt- Hex 1/2UNC=x 1122 i ALL
32 4030-21C0260 Nut - Hex 1/2 UNC 1 ALL
33 5009-02-0500 Flatwasher 1/2 dia. 2 ALL
M 0046-00-0001 Slow Moving Vehicle Bracket 1 ALL

45






BODY - INLET SIDE

PART SERIAL
REE. NUMBER DESCRIFTION QIY., NUMBER
1 4024-22C2494 Bolt - Whiz 3/ UNC x 344 5 ALL
2 20-101283 Cover Plate Weldment - Front 1 ALL
3 20-101575 Plug - Auger Latch 2 1067 +
4 20-101572 Auger Laich (incl. 3, 5,6, 7, 8) 1 1067 +
5 4046-13C0220 Nut - Whiz 5/16 UNC 4 1067 +
& 20-101574 Spring - Auger Latch 1 1067 +
7 20-101580 Weldment - Latch Pin 1 1067 +
8 6740-00-1668 Slotted Spring Tension Pin (1/8 x 7/8) 1 1067 +
9 20-101346 Cover Plate - Fan (See Fan Drive) 1 ALL
10 4046-13C0235 Nut - Whiz 3/8 UNC (See Fan Drive) 24 ALL
i 4001-22C2960 Capscrew 1/2 UNC x 4 1/2 (See Frame Assy) 2 ALL
12 20-101357 Bracket - Hose Storage (see Frame Assy) 2 ALL
13 20-101450 Weldment - Guard Left 1 ALL
14 20-101287 Plug - Inlet - Weldment 1 ALL
15 07-100450 Retainer - Cover 1 ALL
16 20-101428 Clamp - Hose - Transition 1 ALL
17 07-100437 Cover - Inspection Plate 1 ALL
18 4049-13C0220 Nut - Nylon Lock 5/16 UNC 8 ALL
19 07-100489 Angle Ring - Machined (incl. 20) 1 ALL
20 7218-13-5100 Bearing-AELS 205-100 (NTN) ¢/w Lock-Cotllar 1 ALL
21 5300-01-0260 D-Ring Spae Naur #MH-5 1/2" ID 1 ALL
22 6755-00-0613 Rivet - Monobolt (Acdeal #2771-0613) 1 ALL
23 20-103273 Shell Body c/w Legs cfw #24 1 ALL
24 20-101582 Latch Base - Fixed 1 ALL
25 20-103279 Weldment - Auger Laich 1 ALL

47






BODY - AUGER SIDE

PART SERIAL
REF.  NUMBER DESCRIPTION QTY. NUMBER
1 4024-22C2494 Bolt- Whiz3/8x 34 5 ALL
2 20-101555 Cover - Rear - Weldment 1 ALL
3 4046-13C0235 Nut - Whiz 3/8 UNC 9 1-1066
4 20-101310 Weldment - Transport Clamp 1 1-1066
5 6738-00-0089 Hitch Pin Clip #CP 89H 5/32 x 2 15/16 i 1-1066
6 6760-00-0126 Rivet #RVT-126 1/4 dia. x 5/8 i 1-1066
7 07-100740 Handle - Lawch i 1-1066
8 07-106739 Wire - Latch 1 1-1066
9 20-101309 Assembly - Transport Clamp (incl, 4-8) 1 1-1066
10 20-101446 Weldment - Guard 1 1-1588
11 20-101301 Weldment - Clean Out Door 1 ALL
12 20-101782 Flange - Hinge 1 ALL
13 5000-03-0313 Lockwasher - Standard 5/16 dia. 1 ALL
14 4030-21C0220 Nut - Hex 5/16 UNC 1 ALL
15 4024-22C2502 Bolt - Whiz3/8UNCx 1 4 ALL
16 4046-13C0235 Nut - Whiz 3/8 UNC 4 ALL
17 4890-50-8005 Tekscrew - 10-16 x 3/4 Self-Drill & Tap 12 ALL
18 07-100796 Bottom 1 ALL
19 20-101333 Assembly - Silencer Body 1 ALL
20 07-100782 Assembly - Center Tube 1 ALL
21 4049-13C0200 Nut - Nylon Lock 14 UNC 1 ALL
22 4001-22C2192 Capscrew 14 UNCx2 14 1 ALL
23 07-100792 Cap 1 ALL
24 20-101332 Assembly - Silencer {incl. 14-20) 1 ALL
25 07-100435 Deflector - Grain 1 ALL
26 4890-50-8006 Screw - Self Drilling Tek 10-16 x 1 6 ALL
27 4049-13C0220 Nut - Nylon Lock 5/16 UNC 4 ALL
28 20-101196 Wearstrip - Deflector - Grain 1 ALL
29 20-101247 Deflector - Wearstrip 1 ALL
30 4049-13C0220 Nut - Nylon Lock 5/16 UNC 3 ALL
3 7222.01-2207 Flangette PF - 207 2 ALL
32 7220-10-7106 Bearing Unit AEL 207-106 (c/w lockcollar) H ALL

49



AUGER DRIVE

Serial Number
Up To 1588

50



AUGER DRIVE

PART SERIAL
REF, NUMBER DESCRIPTION QTY. NUMBER
1 20-101261 Auger - Lower (See Elevating Auger) 1 ALL
2 07-100517 Keyl4x14x138 3 ALL
3 4003-12C2498 Bolt - Carriage 3/8 UNC x 78 3 ALL
4 7222-01-2206 Flangette - PF 206 (NTN) 1 1-1186
4A 7222-01-2207 Flangette - PF 72 (SKF) 1 1187 +
5 7220-10-6104 Bearing - AEL 206-104 (NTN) 1 1-1186
SA 7200-00-7104 Bearing - YAR 207-104 (SKF) 1 1187 +
6 4046-13C0235 Nut - Whiz 3/8 UNC 3 ALL
7 20-104264 Pulley Drive "C" #DC120-80
17.50D x 125 Hub x 11 GA. 1 1-1588
8 4001-22C2936 Capscrew 1/2UNCx 3 1 1-1588
9 4030-21C0260 Nut - Hex 172 UNC 2 1-1588
10 5000-03-0500 Lockwasher - Standard 1/2 dia. 2 1-1588
11 20-104154 Pulley Idler - Flat #G2BCF-1-92
5.00 Face dia. x 0.5 Bore x 11 GA. 1 1-1588
12 20-101270 Key 5/16 x 5/16 x4 12 1 ALL
13 20-104265 Pulley Drive "C" #DC 136-979
8.50Dx1.375Borex 11 GA 1 1-1588
14 20-104179 Pulley Drive "B" #DB B0-979
5.000D x 1.375 Bore x 11 GA. 1 ALL
15 4001-22C2960 Capscrew 12 UNC x 4 1/2 1 1-1588
16 5010-00-0001 Washer .150x17/32x 2 1 1-1588
17 20-101271 Spacer - Idler Arm - Drum 1 1-1588
18 20-101243 Clevis - Tightener - Auger 1 1-1588
19 20-101240 Washer - Auger Drive Weldment i 1-1588
20 20-101167 Bolt - Adjuster 12 UNCx 6 172 1 1-1588
21 5000-03-0500 Lockwasher - Standard 1/2 dia. 1 1-1588
22 5009-02-0500 Washer - Flat 1/2 dia, 3 1-1588
23 20-104263 Pulley Idler - V #G2CVI-117
731 0D x 0.5 Bore x 11 GA. 1 1-1588
24 3300-22-2650 Belt C-100 1 1-1588
25 20-102389 Auger Shaft Hub 1 1589-1999
26 4001-22C2538 Bolt - Hex 3/8 UNC x 2 14 6 1589-1999
27 4049-13C0235 Nut - Nylon Lock 3/8 UNC 6 1589-1999
28 20-102391 Rubber Coupler i 1589-1999
29 20-102392 Gearbox Hub 1 1589-1999

51






AUGER DRIVE

PART SERIAL
REF, NUMBER DESCRIPTION OTY. NUMBER
30 7500-00-0404 Gearbox — Prairvie Gear #2127-404 1 1589-1999
31 4025-22C249%4 Bolt - Whiz Erg Flg 3/8 UNC x 3/4 4 1589-1999
32 20-102388 Gearbox Support 1 1589-1999
33 4024-22C2494 Bolt - Whiz 3/8 UNC x 34 4 1589-1999
34 4046-13C0235 Nut — Whiz 3/8 UNC 4 1589-1999
35 20-102386 Left Gearbox Support Bracket 1 1589-1999
36 432¢-00-0001 U-Boit, Square 3/8 UNC 2 1589-1999
37 4047-13C0235 Nut-Whiz Lrg Fig 3/8 UNC 4 1589-1999
38 20-102387 Right Gearbox Sapport Bracket 1 1589-1999
39 20-102385% Coupler Guard 1 1589.1999
40 20-102393 Gearbox Cover 1 1589-1999
41 4001-22C2486 Bolt - Hex 3/ UNC X 1/2 4 1589-1999
42 5000-03-0375 Washer - Lock 3/8 UNC 4 1589-1999
43 20-1062395 Shear Sprocket Assy. (incl. 44- 47) 1 1589-1999
46 20-102404 Shear Pin .188 dia. x 1% (See line below fo 1 1589-1999
order kit of 10)
38-110560 552 — Shear Pin Kit
47 5860-40-0200 Snap Ring Waldes #5100-200 1 1589-1999
48 20-102398 Large Sprocket Weldment 1 1589-1999
49 20102648 Chain #50 Single Roller x 38 3/4 1 1589-1999
50 7310-00-0002 Connector Link 1 1589-1999
51 20-102399 Weld Assembly — Chain Shield 1 1589-1999
52 4024-22C2352 Bolt - Whiz 5/16 UNCx 1 1 1589-1999
53 4046-13C06200 Nut - Whiz 5/16” UNC 1 1589-1999
54 4046-13C06200 Nut - Whiz 5/16” UNC 2 1589-1999
55 4020-10C2486 Set Screw — Skt Hd 3/8 UNC x 172 4 1589-1999
56 4020-10C2336 Set Screw — Skt Hd 5/16 UNC x 1/4 4 1589-1999
57 20.102434 Gearbox Drive complete (incl. 25-55) 1 1589-1999
58 20-103258 Roller Chain flex Coupler (inc., 56, 59-61) 1 2000 +
59 7020-00-0001 Coupling Half - 1" ID 1 2000 +
60 7020-00-0002 Coupling Half - 1 141D 1 2000 +
61 6179-00-0001 Coupling Chain - #60-12 i 2000 +

53



ELEVATING AUGER




ELEVATING AUGER

PART SERIAL
REE. NUMBER DESCRIPTION OT1Y. NUMBER
1 20-101184 Spout - Auger H ALL
2 20-10118s Holder - Spout 1 ALL
3 4001-22C2352 Capscrew - Hex 5/16 UNC x 1 R ALL
4 4046-13C0235 Nut - Whiz 3/8 UNC 3 ALL
5 20-10184¢9 Flangette - PF 206 (NTN) 2 ALL
6 7220-10-6104 Bearing - AEL 206-104 (NTN) 1 ALL
7 5000-03-0313 Lockwasher - Standard 5/16 dia. 8 ALL
8 4030-21C0220 Nut - Hex 5/16 UNC 8 ALL
9 20-101253 Weldment - Dumper Body 1 ALL
10 4024-22C2494 Bolt - Whiz 3/8 UNC x 3/4 8 ALL
11 4030-21C0235 Nut - Hex 3/8 UNC 8 ALL
12 20-101187 Tension Adjuster - Dump 2 ALL
13 20-101181 Lid - Large - Dump 1 ALL
14 07-100483 Spring - Outlet Door 2 ALL
15 20-101429 Weldment - Small Lid Dump 1 ALL
16 3750-00-4174 Reflector - Red - Grote #40912 1 ALL
17 20-101546 Handle - Latch 1 1067 +
18 20-101547 Compression Spring - Latch 1 1067 +
19 6740-00-1518 Pin - Standard Roll 5/64 x 1/2 1 1067 +
20 20-101548 Cap Plug - Lawch 1 1067 +
21 20-101549 Washer - Latch 1 1067 +
22 20-101867 Auger Release (incl. 46-52) 1 ALL
23 4020-10C2332 Set Screw 5/16 UNC x 3/8 1 ALL
24 20-101273 Hinge 1 ALL
25 4046-13C0235 Nut - Whiz 3/8 UNC 1 ALL
26 4024-22C2494 Bolt - Whiz 3/8 UNC x 3/4 1 ALL
27 20-101348 Weldment - handle 1 ALL
28 4049-13C0220 Nut - Nylon Lock 5/16 UNC 1 ALL
29 4024-22C2344 Bolt - Whiz 5/16 UNC x 3/4 1 ALL
30 20-101680 Weldment - Upper Auger Tube 1 1-1066
31 20-101682 Weldment - Upper Auger Tube 1 1067 +
32 20-101257 Auger - Upper 1 ALL
33 4049-13C0220 Nut - Nylon Lock 5/16 UNC 1 ALL
34 4001-22C2393 Capscrew - Hex 5/16 UNC x 2 3/4 1 ALL
35 20-101237 Link - Spring - Weldment 1 ALL
36 02-200580-7 Spring - Auger Assist 1 ALL

55



ELEVATING AUGER

56



ELEVATING AUGER (continued)

PART SERIAL
REE. NUMBER BESCRIPTION QTY. NUMBER
37 20-101190 Bracket - Spring - Lower Auger 1 ALL
38 4030-21C0235 Nut - Hex 3/8 UNC 8 ALL
39 5000-03-0375 Lockwasher - Standard 3/8 dia. 8 ALL
40 4024-22C2454 Bolt - Whiz 3/8 UNC x 3/4 5 ALL
41 20-101261 Auger - Lower ¢/w 20-101723 H ALL
42 3750-104174 Reflector - Amber/Grote #40913 1 ALL
43 20-101350 Weldment - Lower Auger 1 ALL
45 20-101551 Upper Auger Assembly {incl. 44) 1 ALL
46 20-101866 Handle - Auger Release 1 ALL
47 20-101871 Lock - Auger Release 1 ALL
48 4024-22024%4 Bolt - Whiz 3/8 UNC x 3/4 1 ALL
49 4046-13C0235 Nut - Whiz 3/8 UNC 1 ALL
50 4001-22C2352 Bolt - Hex 5/16 UNCx 1 1 ALL
51 4049-13C0220 Nut - Nylon Lock 5/16 UNC 1 ALL
52 5009-02-0250 Washer - Flat 144 USS 2 ALL
53 20-101545 Auger Latch Assembly (incl. 17-21) 1 1067 +

57



CHAIN DRIVE BOX

58



CHAIN DRIVE BOX

PART SERIAL
REE. NUMBER DESCRIPTION QrY. NUMBER
1 07-100546 Key 5/16x2 172 1 ALL
2 4030-21C0250 Nut - Hex 7/16 UNC 8 ALL
3 5000-03-0438 Lockwasher 7/16 UNC 8 ALL
4 20-101853 Bearing - AEL 206-103 (NTN)
cfw F-206 4 Bolt Flange Unit 2 ALL
5 4001-22C2690 Capscrew 7/1I6 UNCx 1172 4 ALL
) 3310-15-1525 Belt SVX600 3 ALL
7 07-100606 Plug - Vent H ALL
8 4030-21C0200 Nut - Hex 1/4 UNC id ALL
9 5000-03-0250 Lockwasher - Standard 1/4 dia. 14 ALL
10 7015-10-5015 Sprocket - #D50B15 Type DBS | ALL
11 07-100558 Spacer 2 ALL
12 4033-01C0305 Nut - Nylon Jam Lock 3/4 UNC 1 ALL
13 5006-02-0750 Lockwasher - Ext, Tooth 3/4 dia. 1 ALL
14 07-100575 Bracket - Idler 1 ALL
15 5006-02-0625 Lockwasher - Ext. Tooth 5/8 dia. 1 ALL
16 4030-21C0280 Nut - Hex 5/8 UNF 2 ALL
17 07-100555 ‘Washer - Tensioner 1 ALL
18 7010-00-0002 N2 Tightener Shaft 1 ALL
18 7015-10-5017 Sprocket - Idler #HND 50B17 1 ALL
20 4001-22C2148 Capscrew - 1/4 UNC x 3/4 14 ALL
21 07-100545 Lid - Inspection 1 ALL
22 4046-13C0220 Nut - Whiz 5/16 UNC 6 ALL
23 4024-22C2336 Bolt - Whiz §/16 x 12 1 ALL
24 3610-00-0010 O-Ring3/80Dx 14D x 1/16 1 ALL
25 4710-00-0260 Pipe Plug 1/2 dia. 1 ALL
26 07-100550 Weldment - Stud - Front Plate 1 ALL
27 7015-10-5048 Large Sprocket/Roller Chain #D50B48 1 ALL
28 20-101852 Bearing Unit AELF 207-106 1 ALL
29 4030-21C0260 Nut - Hex 1/2 UNC 4 ALL
30 5000-03-0300 Lockwasher - Standard 1/2 dia. 4 ALL
31 07-100544 Chain - Roller #50-ASA-2R 1 ALL
32 7310-00-0001 Connecting Link - Double Chain 50-2 1 ALL
33 20-101360 Housing - Gearbox 1 ALL
34 T001-06-1188 Bushing 1 /16" c¢/w Bolt (SF103QD) (SKF) 1 ALL
35 7005-3R-1118 Sheave - 358 Grip Belt #3R5V118 (SKF) 1 ALL
36 07-100556 Jack Shafi - 1 3/16 dia. 1 ALL
37 {7-100559 Keyl/4x1/4x3 1 ALL
38 07-100559 Key1dx14x3 1 ALL
39 20-101318 Shaft - Power 1 ALL
40 S009-02-0438 Flatwasher 7/16 dia. 4 ALL
41 5000-63-0375 Lockwasher - Fedalioy 3/8 dia. 3 ALL
42 6732-00-0026 Cotterpin 5/32x 112 1 ALL
43 5000-03-0625 Lockwasher - Standard 5/8 dia. 1 ALL

59



FAN DRIVE

60



FANDRIVE

PART SERIAL
REF., NUMBER DRESCRIPTION QTY. NUMBER

1 4001-32C2518 Capscrew - Fedalloy 3/ UNCx 112 3 ALL
2 5000-63-0375 Fedalloy Lockwasher - 3/8 dia. 3 ALL
3 7000-06-1188 Bushing Q1-1 3/16 Split Taper (Browning) 1 AlL
4 20-101133 Complete Rotor 1 ALL
5 07-100559 Key1/4x 14x3 2 ALL
6 07-100577 Rotor Shaft 1 ALL
7 4030-21C0250 Nut - Hex 716 UNC 4 ALL
8 5010-00-0002 Flatwasher 13/4x 1/2x . 150 W 4 ALL
9 20-101346 Cover Plate - Fan 1 ALL
10 20-101219 Idler Mount Bracket - Rotor Drive 1 AR
i1 4001-22C2682 Capscrew 7/16 UNCx11/4 4 ALL
12 4030-21C0280 Nut - Hex 5/8 UNC 1 ALL
13 5000-03-0625 Lockwasher - Standard 5.8 dia 1 ALL
14 20-101225 Idler Arm Bracket Weldment 1 ALL
15 4020-10C2134 Set Screw - Allenhead 1/4 x 28 TPI x 5/16 1 ALL
16 7224-00-0001 Lockeollar SC-1 (Browning) 1 ALL
17 4030-21C0235 Nut - Hex 3/8 UNC 1 ALL
i8 5009-02-0375 Flatwasher 3/8 dia. 1 ALL
19 20-101222 Spacer - Rotor Idler 1 ALL
20 20-104262 Pulley - Idler - Flat Face i ALL

DD #212840128 8 OD x 2.5 Wide 1 ALL
21 4001-22C3328 Capscrew 58UNCx3 1/2 i ALL
22 20-101457 Eye Bolt - Idler Tensioner 1 ALL
23 02-200369-7 Spring - Idler Tensioner 1 ALL
24 7000-03-1188 Bushing - P1 - 1 3/16 (Browning) 1 ALL
25 7005-3P-1044 Sheave - 3P5V44 358 Grip Belt (Browining) 1 ALL
26 7224-20-6103 Spacer 2 ALL
27 4030-21C0250 Nut - Hex 7/16 UNC 8 ALL
28 5000-03-0438 Lockwasher - Standard 7/16 dia. 8 ALL
29 7228-16-6103 Bearing UELFU 206-103 DI (NTN) 2 ALL
30 4046-13C0235 Nut - Whiz 3/8 UNC 24 ALL
3 4001-32C2650 Capscrew 7/16 UNCx 1 1/2Gr. 8 8 ALL
2 20-101431 Plate - Fan End {incl. 1-31, 33) 1 ALL
a3 6215-00-0614 Grease Fitting 1/4" Straight 1 ALL
34 20-10264% KeylMx1/4x218 1 ALL

61



DRUM ASSEMBLY

62



4008:22C2196
. 4008.22C2156

022005740

| 4@914202920- |

P Ca;:scrcw - Flathead Socket 1/4 UNC x2ip
y Cap TEW = F}athead Socket I/4 UNCx1

R X5 B - T AR Rl it e

ALL

ALL
ALL

s 20-104194

oie®

404 1300360:;1* U N
20101272

5000030500
- 5010-00-0001
4030-21C0260

20-101365

Lockwasher - Standard 12 dia.
 Flatwasher 2 0D x 17732 IDx 150
C‘Nut-Hex I/ZUNC.

Dmm -Fine Screen, Cdﬁtplete
(incl. 3,4, 7, 9-18, 31, 34)

Pursh

ALL

31
32
33

7222-01-2205

4018-10C2502
4030-21C0235
4020-10C2336

Preszf;&d Stnei Housmg PE-205

Set Screw - Square HI3B UNC x 1
Nut - Hex 38 UNC

Set Screw - Socket Hd 5/16 x 144

BB W

ALL
ALL

63



DRIVE SHAFT

64



DRIVE SHAFT

PART SERIAL
REF.,  NUMBER DESCRIPTION QTY. NUMBER

1 710-38-8111 PTO Drive Shaft ¢/w Shielding #388111 1 1782 +
2 7100-38-5936 Male Half Shaft ¢/w Shielding

ofw 24, 53, 57, 55,25, 11,21, 23, 51 1 1-1781
3 7100-38-7721 Female Half Shaft ¢/w Shielding

¢/w 27,13, 58,21, 59, 53, 26, 56, 54, 52 1 1-1781
4 7100-16-5037 Female Half Shield #156037

cfw 51,53, 55,57 1 1-1781
5 7100-16-5038 Male Half Shield #165038

cfw 51, 53, 55, 57 1 1-1781
1 7100-38-0907 Yoke #380907 1 3/8-6 Spl. A.S. c/w #12 i 1782 +
11 7100-36-2428 End Yoke #362428 1 3/8-6 Spl. o/w #12 1 1-1781
12 7100-38-1908 As Collar Kit #381908 1 1782 +
12 7100-364915 Quick Disconnect Pin Kit #364915 1 1-1781
13 7100-32-1166 Friction Clutch #321166 (See p, 11) 1 1782 +
13 7100-38-3557 Friction Clutch #331981 (see p. 11) 1 I-1781
21 7100-31-2410 Cross & Bearing Kit #312410 2 1782 +
21 7100-31-2209 Cross & Bearing Kit #312209 c/w #22 2 1-1781
22 7100-08-4069 Grease Zerk #084099 2 1-1781
23 7100-01-9518 inboard Yoke 1B #09518 1 1782 +
23 7100-09-7120 Inboard Yoke 18 #097120 1 1-1781
24 7100-02-0617 Spring Pin #020617 10 x 80 2 1782 +
24 T100-30-4046 Spring Pin #304046 10 x 90 2 1-1781
25 7100-04-8952 Inner Profile #048952 1 1782 +
25 7100-33.4217 Inner Profile #334217 18 1 i-1781
26 7100-08-1472 Outer Profile #091472 2A 1 1782 +
26 7100-33-3479 Outer Profile #333479 28 1 1-1781
27 7100-01-9519 Inboard Yoke #019519 2A 1 1782 +
27 7100-09-7121 Inboard Yoke #097121 28 1 1-1781
51 7100-36-5366 Shield Cone 6 Rib #365366 1 1782 +
51 7100-36-5387 Shield Cone - 7 Rib #365387 2 1-1781
52 T100-36-5305 Screw #365305 2 ALL
53 7100-08-7216 Bearing Ring #087276 2 ALL
54 7100-04-4321 Safety Chain #044321 1 ALL
55 7100-09-4620 Out. Shield Tube OVL #094620 1 1782 +
55 TH00-09-4618 Out. Shield Tube OVL #094618 1 1-1781
36 7100-05-6140 Inner Shield Tube Rad. #056140 i 1782 +
56 T100-09-4074 Inner Shield Tube Rad. #094074 1 1-1781
57 7100-38-3333 Danger Decal - Shield #383333 1 ALL
58 7100-38-3334 Danger Decal - Steel #383334 1 ALL
59 7100-36-5386 Shield Cone 6 Rib #365386 1 1782 +

65



DRIVE SHAFT AND CLUTCH ASSEMBLY

66



DRIVE SHAFT AND CLUTCH ASSEMBLY

PART SERIAL
REF., NUMBER DESCRIPTION QTY. NUMBER

28 7100-32-4822 Clutch Housing #324822 H 1-1781
29 7100-04-2480 Friction Disk #042480 4 1-1781
30 7100-05-1554 Hub 1 3/8"-6 Spline #051554 1 1-1781
31 7100-04-2454 Drive Plate #042454 1 1-1781
32 7100-02-4459 Drive Plate #042459 1 1-1781
33 7100-38-1495 Thrust Plate #381495 1 1-1781
34 7100-04-2487 Belleville Spring #043487 1 1-1781
35 7100-04-3489 Belleville Spring #043489 1 1-1781
36 7100-38-1957 H Nut MB DIN 6330 #381957 4 1-1781
37 7100-04-7825 Back Up Ring #047825 1 1-1781
38 7100-04-5793 Compression Spring #045793 3 1-1781
39 7100-04-5793 Compression Spring #045793 1 1-1781
40 7100-04-5790 Lock Collar #045790 1 1-1781
41 7100-04-5791 Flanged Ring #045791 1 1-1781
42 7100-02-0628 Snap Ring #020628 1 1-1781
43 7100-34-1953 Quick Disconnect Flg. Kit (37-42) #341953 1 ALL

44 7100-38-3537 Complete Clutch Assembly #331981 1 1-1781
44 7100-32-1166 Complete Clutch Assembly #321166 1 1782 +

67






HOSE CONFIGURATIONS

PART SERIAL
REE, NUMBER DESCRIPTION . QY. NUMBER
1 6190-00-0104 Hose Clamp - HS-104 6 dia. 2 ALL
2 20-101286 6" Hose End 1 ALL
3 3420-06-0001 6" x 12" Heavy Rubber Hose 1 ALL
4 20-101427 6" Hose Clamp Complete Breakdown P.13 1 ALL
5 20-102016 6" x 12' Heavy Rubber Hose Comp. (incl. 1-4) 1 ALL
6 4049-13C0220 Nut - Nylon Lock 5/16 UNC 1 ALL
7 5009-02-0313 Flatwasher 5/16 dia. i ALL
8 01-2003700 Spring - Grain Nozzle 1 ALL
9 20-101302 Weldment - Nozzle Handle 1 ALL
10 07-100670 Intake Plate 1 ALL
11 20-101305 Vac Nozzle Weldment (incl. 13) 1 AlLL
12 07-100669 Wear Strip 1 ALL
13 7090-00-0001 Caster Wheel i ALL
14 20-101304 Vac Nozzle Assembly (incl. 6-13) 1 ALL
15 20-101442 6" x 72" Steel Hose Complete (incl, 2, 4, 16, 17) 1 ALL
16 6755-00-0613 Monobolt #2771-0613 6 ALL

17 3422-06-0001 6" x 72" Steel Hose 1 ALL




HOSE CLAMP

70



HOSE CLAMP

PART SERIAL
REE. NUMBER DESCRIPTION QTY. NUMBER
1 20-101213 Hose Clamp Handle 1 ALL
2 6730-00-1721 Clevis Pin 14 x 1 17/32 (SpaeNaur #B1721) 2 ALL
3 6732-00-0008 Cotter Pin 3/32 dia. x 1/2 (SpaeNaur #CFP8) 1 ALL
4 20-101208 T-Tension Adjustment 1 ALL
5 20-101209 T-Adjustment 1 ALL
6 6738-00-1640 Hitch Pin 072 x 1 3/32 (SpaeNaur #B1640) 1 ALL
7 20-103240 Clamp Assembly Less Tube End 1 ALL
8 6760-00-0123 Rivet 1/4 x 3.8 (SpacNaur #RVT123) 1 ALL
9 20-101427 Clamp - Hose (incl. 1-8) 1 ALL

71



72



OPTIONS

PART SERIAL
REFE. NUMBER DESCRIPTION QTY. NUMBER

1 20-101873 Transition Aeration 1 ALL
2 20-101339 Nozzle 1 ALL
3 20-101341 Transition Coupler 1 ALL
4 6190-00-0072 Hose Clamp HS-72 4" dia. 2 ALL
5 3420-04-0003 4" Heavy Rubber Hose (per ft.) 1 ALL
6 07-100821 Nozzle 1 ALL
7 20-101340 4" x 12' Heavy Rubber Hose Compl. (incl. 3-6) 1 ALL
8 3420-06-0002 6" x 10’ Light Rubber Hose 1 ALL
8 3420-06-0004 6" Heavy Rubber Hose Sold Per/Ft In Bulk 1 ALL
9 20-101427 6" Hose Clamp (See P.13A For Breakdown) 1 ALL
10 6190-00-0104 Hose Clamp Compiete HS-104 6" dia. 2 ALL
11 20-101286 6" Hose End 1 ALL
12 20-101468 6" x 10" Lt. Rubber Hose Compl. (incl. 8-11) 1 ALL
13 4020-10C2336 Set Screw - Socket Hd 5/16 x 172 2 ALL
14 20-101992 Coarse Screen Drum 1 ALL
15 0751-00-4145 Buff Spray Enamel 350 g. Spray Bomb 1 ALL
16 20-103144 Coarse Screen Drum - Complete

(incl. 14-15, and on pg. 9: 3,4, 9-19,31) 1 ALL
17 20-101589 Operator's Manual 1 ALL
18 20-103142 Parts Book - Canadian 1 ALL
19 20-103240 Clamp Assembly Less Tube End 1 ALL
20 0750-54-4145 Buff Paint Per Litre Pail 1 ALL

73



74



GEARBOX

PART SERIAL
REF. NUMBER DESCRIPTION Q1Y NUMBER
1 7500-00-1002 Case 1 1589 +
2 7500-00-1102 Bearing Cap 1 1589 +
3 7500-00-1200 Bear 1:1 2 1589 +
4 7500-00-1110 Extended Bearing Cap 1 1589 +
5 7500-00-1402 1" Bearing Cone 2 1589 +
6 7500-00-1403 1" Bearing Cup 2 1589 +
7 7500-00-1400 Bearing Cone 2 1589 +
8 7500-00-1401 Bearing Cup 2 1589 +
9 7500-00-1601 Retainer 2 1589 +
10 7500-00-1470 Seal 2 158% +
11 7500-00-1630 Key 2 1589 +
12 7500-00-1501 005 Shim 0 1589 +
12 7500-00-1502 007 Shim 0 1589 +
12 7500-00-1503 020 Shim 0 1589 +
13 7500-00-1700 Bolt - 5/16 UNC x 3/4 12 1589 +
14 7500-00-1701 Lockwasher 5/16 12 1589 +
15 7500-00-1311 Short Shaft 1 1589 +
16 7500-00-4381 Long Shaft 1 1589 +
17 7500-00-1850 Pipe Plug 1/4" 2 1589 +
i8 7500-00-1851 Vent Plug 1/4" 1 1589 +
19 7500-00-1520 Gasket 1 1589 +
20 7500-00-1154 Plate Cover 1 1589 +
21 7500-00-1801 Spacer 1 1589 +

75



10 INDEX

A
PAGE
ALTRUOM 11recreriseessenersrarsrsesssssssersssmasessssnressaessassnns 24
Applications ....... w19
Attaching the Tractor ... eveee v irirs e ceereesesenns 14
Auger Drive Bearings ..o eevevirrveereesesrecsssssssense 36
B
Belt Replacement................ - 31
Bin Drawdown ... s ssssnens 19
Blower Removal and Bearing Replacement......... 33
Break-In wuciceccnssiinnane s ssnsacsasesesnssssssstenens -12
C
Chain Drive Box Installation Procedure ....cvenee... M4
Chain Drive Box Top Shaft Bearings .........couuu.... 33
Chain Replacement ........cocuerveerceresesenssssssssssesine 31
D
Drum Cleaning, Bearing Replacement and
Seal INSPECHOM «...cerrerr e serisesnimie s sonssossanesessrees K
F
Final Bin Cleanup .......ovvevenereeresen. 19
Fluids and Lubricants ... s seseenenes 26
G
General Safaty .............. 3
Grain Bin Safety .....coccovcevnveeee 6
Grain DOOT .o vereert st rirrmersesessessssssesssscsnessenesrnns 36
Grain PIES ...coveincirirrmrsrmscaessenseressesssassesssoesimensenss 19
GrEasINg covrvviisssmesesreresnsrsns s s ssestos s sessssessssnsrsenes 26
1
Initial Bin Cleanup ...a.uovecvvrvinecssrscn 19
InR] SEt-UD v rrnren s sssesessssessssesssassens 15
Inlet Tube Clamp v vemseisssiansensesesnsenes 36
INEOQUCHON ...t eesesseensasses 1
M
Machine Set-UpP .oovircnecnrenrensnesmnssissssseseensee 12
MaEINERANCE cccooeevrcscrcesnreser e ssesssescsersassases 3
Maintenance SAfEty ... vnsesseenesssenens 4

76

0
PAGE

Operating Safety .......vreccnrerrrrir e sesseessones 4
OPETBHON i remcsreer e se st ersrsssssssn s ssons 10
OPHODS veveecrieniesttsrsessrmesensse s sssssssessessessssesrseesens 40

P
Parts LISt . iirmsccasnsecmsssssensesenssessssssssssssssnsssncnnes 41
Placing in SIOTAZE ..cvvvrvecesrsisiseneassaens SR ¥
Positioning and Final Set-UP w.cvecvvrvermsernsersnanes 16
Pre-Operation Checklist ........cvreeneinncrnesessons 12
Principles of Operation ... eeiescs s 11
PTO SHP CIHCH oo s crvrenenesnernse s ssarsssoncsennns 36

R
Removing From Storage ......vevvierrsreesesesesessenes 23

S
Safety ...ccovernenrineninnne w1
Safety Decal LOCAHONS .uvuveveeeesiienasisissiocsomenesseness 8
Safety DECals .....ccveccecrcmnrcrssrsrsmerssresensssessssssessenns 6
Service L ehas b e raran e enas et aases 26
Service and Maintenance ........veeresvvsennesenne 26
Service RECOTd ......oveeccsvercerervrirnrarenssinsesserssssscssens 30
Servicing INErvals .....ccvceoverernervies s ssesssssereenenas 27
SHUt DOWN ... cceressrasssreseressss e resse e sssssessssssons 20
Sign-Off FOIM ..vvvvcverveeeieoieresrsisesersossssnesssssmsesessasanes 7
Silencer Cleaning ........eouwans. 36
Small Cleanups ... eeeirarirssnesssressemssens 15
SPRCIfICAtONS . corrs v s srrsssssssereressesssssacsarsressrrenseses 39

T
TIFE SAELY wovverrrreresesrrerserresssissssssssss e ssessessssarens 5
To The New Operator or OWNET .......cvuivoiennennn. 10
Tractor SeleCtion .uweerrriereererescermsescorermseesennes 13
TIANSPOTL covverscrssinsenanssessemrssesmenssessrsssesssssersessssnes 21
Transport SAfety ....ccvevevieniesreessenis e essssons 5
Trouble ShOOUNE ....ccoververeisscrevens s sssssssssrnne 37






Rugged
Reliable... em

www.rementerprisesinc.com

REM ENTERPRISES INC.
P.O. BOX 1207

2180 OMAN DRIVE

SWIFT CURRENT, SK
CANADA S9H 3X4

PHONE (306) 773-0644
FAX (306) 773-1188

Email: remsales@rem.sk.ca

PRINTED IN CANADA

PART NUMBER: 9000-00-0029




